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SHANXI TAIGANG STAINLESS STEEL CO.,LTD.

INSPECT ION

FrmmR=IERR B

CERTIFICATE

TR LM R & H R A A FEah %Rk ANHIA LG
Customer: Product: Cold rolled stainless steel sheet
WBR HAL s b R R IR BR A 7] TS H LBCRAS: 2B [H % B Yk
Purchaser: Condition: 2B;Solid solution;Pickling;C
F 1 Specification }#5 Grade 4 [F]5 Mill'S No. E 154 5 Certificate No.
QA #7089-2016 1.4404/1.4402/1.4401/316L/316 765594-30 1344923047572852
% J7 1T #.Customer Order NoJ #/2 .5 Consignment No.
1807300322002
%5 Train Wagon No.
1562726
5 MEkS piaks &S itk o i
No. Material No. Heat No. Coil No. Dimensions (mm) Quantity Weight(t)
1 FA80705410R00H1 A0802745 FA8070541 4.4*1910*4910 23 7.746 } Bo3s
2 FA80705410R00H2 A0802745 FA8070541 4.4*1910*4910 23 7.746 1980
3 FA80705410R00H3 A0802745 FA8070541 4.4*1910*4910 23 7.746 | G fn 12t :
JR st K4 Wi Acceptable Visual And Dimensions: £ 4 OK % it Total 69 23.238
FF| 48| C%  Si% Mn% P% S% Cr% Ni% Mo% N%
5| Max.
No.| Min.
1] H | 0024 045 121 0031 0002 1717 1023 210 0.05
2| H |0024 045 121 0031 0002 1717 1023 210 0.05
3] H |0024 045 121 0031 0002 1717 1023 210 0.05
LB | ARSEE SRR Jihisi ks Mk mIGERE BRGRE PihsefE MKk W B SRRl

Pl 7im|  vs. Yis! g EL. EL. Y'S. YSs TS. EL. Hardness Hardness I1GC
5| P.D. |Rp0.2Mpa Rp1.0Mpa Rm Mpa A5 % A50% Rp0.2Mpa Rp1.0Mpa RmMpa % HRB HRB
No, iR OWIR EIR WIR IR 130C 130°C 130°C 130C KR HRB
Max.
Min.
1 2 346 365 652 58.5 58.5 265 305 625 485 76 795 OK
2] 2 346 365 652 58.5 58.5 265 305 625 485 76 795 OK
3] 2 346 365 652 58.5 58.5 265 305 625 485 76 795 OK
7EFE [C=Cuting edge; H=Ki/% 7> HrHeat analysis; P=AR it 23 HTProduct analysis; Y.S.=Yield Strength; % i = Normal Temperature (Room
Notes |Temperature); T.S.=Tensile Strength: EL=Elongation; A5:L0=5.65SQRT(So); A50:Lo=50mm; 2=4 []Transverse: ",',
v
R
B (A ENREASEASTI O, Z8mmA T I EAFEIEWH R ngE AT, This product is for domestic s 9&:‘97\
Declare |in China only. Export is not allowed. This certificate, if provided by a re-seller in photocopy, is invalid unless with the re-seller's company stamp. —_—
®iE
Remarks

A KPS O R REE AR, S5 RS TR RREY].
We Hereby Certify That Material Described Herein Has Manufactured And Tested With
Satisfactory Results In Accordance With The Requirements Of The Above Material Specifition.

&
S ~
=

i E P KR T RFE 125 43030003
Jiancaoping, Taiyuan,Shanxi,P.R. China. zip code 030003
Rk 55 #42% After-sale Service:800-806-1998, 400-653-1998

NAN HAI

AR T AQuality Manager

H #fDate. 2018-8-2

J1f%Page 1/1
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INSPECTION CERTIFICATE

LU BRI, ST AE A2 i e Ay ) P I AN L DA R
Customer: Producl: Cold rolled stainless steel sheet
Wi U5 e Wil o 2 I A3 B 2 w5 A e IR 2B [N WE Dk DIl
Purchaser: i Condition: ___2B:Solid solulion; Plckllnq G
{a1: il Specification [ 55 Grade 75 1“5 Mill'S No. il 152k % Certificate No.
Q/ A #r089-2016 1.440411.4402/1 4401/316L/316 | 737879-30 1344922621465161
7 Vi ] HiCustomer Order NoJ & . Consignment No.
1804180315002
4 %5 Train Wagon No.
1605015
Iy S s i s ik o qhE
No. Malerial No. Heat No. Coil No. Dimensions {mm) Quantity Weighl{t)
1 FAB0401720R00H2 A2801323 FABD40172 4.4*2000*4910 22 7.745
2 FABD401720R00H3 A2801323 FABD4D172 4.4*200074910 22 7.745
3 FAB0401720R00H4 A2801323 FABD40MT72 4.4*2000*4910 23 8.097
4 FABD403370R00H1 A1801344 FABO40337 4.4*2000*4910 22 7.
5 FAB0403370R00H2 A1801344 FABO40337 44*20004910 22 777
6 FAR0403370R00H3 A1801344 FABD40337 4.4*20004910 23 8.124
R < B 4} I Acceptable Visual And Dimensions: £ 17 OK At Tolal 134 47.253
L] c%  Si% Mn%  P%  S%  Cré% Ni%  Mo% N%
5| Max.
Me Min,

H [0021 051 109 0031 0001 1716 1021 210 005
0021 051 109 0031 0001 1716 1021 210 005
0021 051 109 0031 0001 1746 1021 210 005
0022 053 114 0033 0001 1696 1011 212 005
0022 053 114 0033 0001 1686 1041 212 005
0022 053 144 0033 0001 1696 1011 212 005

L
TTTXT

TR TR MR e ek ME M miceE soeny kE  WE HE &

5d b ] R A Y.S. 18 EL. EL. YS. Y.S. 1.8 EL. Hardness Hardness IGC
2 PD. Rp0.2 Mpa RolOMpa RmMpa ~ AS5%  AS0% Rp02Mpa RplOMpa R Mpa % HRB HRB
No. iR iR iR iR iR 1300C 130°C 10°C 10T iR HRE
Max.
Min.
1] 2 332 358 653 505 59.5 260 280 530 495 B25 82 oK
2] 2 332 358 653 595 595 260 280 530 495 825 B2 oK
3| 2 332 358 653 595 595 260 280 530 495 825 82 OK
4| 2 322 346 644 60 60 245 280 525 48 83 B2 oK
5] 2 322 346 644 60 60 245 280 525 48 83 82 OK
6| 2 322 346 644 60 60 245 280 525 48 83 82 oK

VERE |C=Cutling edge: H=Fi Bk 47 DrHeal analysis; P=PXfi 27 HrProduct analysis; Y.S.=Yield Strength; # I = 7 . = Normal Temperalure (Room
Notes |Temperature); T.S=Tensile Stength: EL.=Flongation; A&:Lo=5655QRT(So0); A50:Lo=50mm; 2= 14 [ Transverse;

© gk fh
r}ﬁ;?j/

EI | DL PR I P4 A G A7 1 (1, 260 1 0 o o e A o JnC U B T ST BN s I A Z . This product s for domestic saf R
Declare |in China only. Export is nol allowed. This certificale, if provided by a re-seller in photocopy, is invalid unless with the: re-seller's company stamp. '

&k
Remarks
TRl A O R R R R FR S, 2 LA A B A e R AR R A2G #R4i030003 P NAN HAI
We Hereby Cerlify That Material Described Herein Has Manufactured And Tested With b = Jiancaoping, Taiyuan, Shanxi,P.R. China. Zip code 030003 .
Satisfactory Resulls In Accordance With The Requirements Of The Above Material Specifition. == ﬂh’c F bk After-sale_Service:800-806-1998, 400-653-1998 R i SRR

H #fDate. 2018-4-20 TIHPage 1/1
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= SHANXI TAMGANG STAINLESS STEEL CO.. LYD I NSPECT I ON CERT l F l GATE
N N Ay PR T (S TR R O | SO R SRR AL DI D
Customer: Product: Cold rolled slainless steel sheet
I B il S I O £ PR 23 v e R A i | s w el & 2B I Ik il
Purchaser : Condiiion 2B:Solid solution;Pickling.C
[a: i Specification i}t 45 Grade {11 5 Mill's No. il 154k *J Certificate No.
Q/ K i1089-2016 1.4404/1.440211 4401/316L/316 | 737879-30 1344922630357548
"t I’V 11 ¥ Customer Order NoJ 4 i % Consignment No.
1804180316003
4. %5 Train Wagon No.
1671459
Ity M p AR L EERs ik diht HihE
No. Material No. Heat No. Coil No. Dimensions (mm) Quantity Weight{1)
1 FABD401720R00H1 A2801323 FAB040172 4.4*2000"4910 22 7.745
2 FABD403370R00H4 A1801344 FAB040337 4.472000°4910 20 7.064
3 FAB0403380R00H3 A2801324 FAB040338 4.4*2000"4910 20 7.048
4 FAB403380R00H4 AZB01324 FAB040338 4420004910 20 7.048
JR~F B 41l Acceptable Visual And Dimensions: 2§ OK A i Total 82 28.905
5okl C%  Si% Mn%  P%  S%  Cr%  Ni% Mo% N%
S| Max.
Lﬂn Min.
1| H | 0021 051 109 0031 0001 1716 1021 210 005
2| H |0022 053 1144 0033 0001 169 1011 212 005
3] H |0023 046 122 0030 0002 1719 1030 211 005
4| H | 0023 046 122 0030 0002 1719 1030 211 005
{2 71| mERGEAE TR PURsE T ez e MIKSREE MANRGEREE PR fiics WA WORE ARl
FF|7im|  vs. YS. T8 EL EL. Y.S. Y.S. TS EL  Hadness Hardness 1GC
S| P.D. |Rp0.2Mpa Rp1l.0Mpa Rm Mpa A5 % AS0% Rp0.2Mpa Rpl.OMpa RmMpa % HRB HRB
No, RO WIR MR MR 130°C 130C 130°C 130°C Wik HRB
Max.
Min,
11 2 332 358 653 59.5 59.5 260 280 530 495 825 82 oK
2] 2 322 346 644 60 60 245 280 525 48 83 82 ok
3] 2 324 363 643 525 525 250 280 520 455 86 86 0K
41 2 324 363 643 525 525 250 280 520 455 86 86 0K
VEFE |C=Cutiing edge; H=i%k 2y HrHeal analysis: P=Rkmm 27 DIProduct analysis; Y.S=Yield Stenglh; % & = Normal Temperature (Room
Notes |Temperature); T.S.=Tensile Strength: EL.=Elongalion; AS5:Lo=5.65SQRT(So); A50:Lo=50mm; 2=Hf FTransverse; \\-};\ 5 {‘ 4
ity
=L
Declare
&
Remarks
FEl: AR ERERGE ML, &SR ASEN. o WPIE WL KIENTSRINIT42E #E45030003 W AN
We Hereby Certify That Material Described Herein Has Manufactured And Tested With i * Jiancaoping, Taiyuan,Shanxi,P.R. China. zip code 030003 .
Satisfactory Results In Accordance With The Requirements Of The Above Material Specifition. = HE%JME After-sale Service:800-806-1998, 400-653-1998 il
H WiDate. 2018-4-28  TU{%Page 1/1
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INSPECTION CERTIFICATE

=Yy
S

AR TR FU N T ([ VDT =S S AT P R AN FLAE DA = ---u,
Cus Iomu Product: Cold rolled stainless steel sheet EI‘W , ( ,Fd
VB (e PRSI B TR ] ERA i T PR 2B W Wil Ui
Purchanu. Condition : 2B:Solid solution;Pickling:C )?
b il Specification J#i-5 Grade & [h) 5 Mill'S No il 9%k 5 Certificate No 1:[
Q/ A H1089-2016 1.4404/1 4402/1.4401/316L/316 | 737879-10 1344922848380115
%I T W Customer Order Nol 41 11 5 Consignment No
1806190359001
/%5 Train Wagon No.
1663124
5 ELS Hr W Mtk ot i i
No. Material No. Heat No. Coil No Dimensions (mm) Quantity Weight(t)
1 FAB80521920R00H4 A2801592 FA8052192 4.4*1785*4910 16 5.020 G Bollo
2 FA80605070R00H4 A0802103 FA8060507 4.4*1785*4910 19 5.943 !Lf Bolp2 -]
3 FA80606390R00H3 A0802103 FAB060639 4.4*1785%4910 25 7.809 [RBn] )
{00 0) — 9 ]
JR <} B 41 W Acceptable Visual And Dimensions: 73 1% OK 4 11 Total 60 18.772
I Hi] C% Si% Mn% P% S% Cr% Ni% Mo% N%
S| Max.
No.| Min.
11 H | 0025 050 111 0030 0002 17.01 1022 210 0.05
2| H |0021 050 129 0032 0002 1701 1022 218 0.5
3| H (0021 050 129 0032 0002 1701 1022 218 0.05
77 | TG RE JT RS AT Dibis . Afes s ERGRE JHIGRE PihisefE ks WiRE WERE (A il
Pl 7im|  vs. Y.S. TS. EL. EL. 8. YiS: TS. EL.  Hardness Hardness 1GC
5| P.D. |Rp0.2Mpa Rp1.0Mpa Rm Mpa A5 % A50% Rp0.2Mpa Rp1.0Mpa RmMpa % HRB HRB
No, it & it i i Wi 130C 130C 130°C  130C  HiR HRB
Max.
Min.
2 333 352 646 55 56 290 335 535 46.5 87 855 OK
21 2 375 392 650 60.5 60.5 265 300 530 48 84 84 OK
3] 2 402 362 643 57.5 575 265 310 535 49 835 83 OK
YERE |C=Cutting edge; H=J7 H ) MiHeat analysis; P=Jik i 2 BiProduct analysis; Y.S.=Yield Strength; % 4 = Normal Temperature (Room
Notes |Temperature); T.S.=Tensile Strength; EL.=Elongation; A5:L0=5.65SQRT(So); A50:Lo=50mm; 2=/ [ Transverse;
AU A= SR E NS O, 28 ) B H R A B R W S B e A F . This product is for domestic sales /»‘1
Declare {in China only. Export is not allowed. This certificate, if provided by a re-seller in photocopy, is invalid unless with the re-seller's company stamp. -}
E: ¥ i
Remarks
P AP DA R EEREE RS, SRR ZOR AR IER] . e E L RS RFIT 725 HiF 47030003 /@{x I
We Hereby Certify That Material Described Herein Has Manufactured And Tested With -~ Jiancaoping, Taiyuan,Shanxi,P.R. China. zip code 030003 <
Satisfactory Results In Accordance With The Requirements Of The Above Material Specifition. = Hi 55 #4 28 After-sale Service:800-806-1998, 400-653-1998 JF & 7 % A\ Quality Manager
H iDate. 2018-6-25  TifdPage 1/1
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Cuslonier Hroduct: Cold rolled stainless steel sheel
1 U KA B (T T8 | R VT ST AN 7 KT PR R CUCIRER: 2B I Wi ik
Purch Condition: 2B:Solid solution;Pickling.C
{1 1]i:Spec i) Grade & 1) = Mil's No 1520 5 Certificate No
Q/ A §;089-2 1.4404/1.4402/1.4401/316L/316 | 757292-50 1344922850739382
%)V A Customer Order Nof ' i 5 Consignment No
1806220028003
4 %5 Train Wagon No
4949498
TS S A s A% Hom i bt
No. Material No. Heat No. Coil No. Dimensions (mm ) Quantity Weight(t)
1 FA80603120R00H4 A2802241 FA8060312 4.4*1910*4910 17 5.692
2 FA80603310R00H1 A2802241 FA8060331 4.4*1910*4910 24 8.063 . .
3 FAB80603310R00H2 A2802241 FAB8060331 4.4*1910*4910 24 8.063 18801i3-)
4 FAB80603310R00H3 A2802241 FA8060331 4.4*1910*4910 24 8.063
5 FA80603310R00H4 A2802241 FA8060331 4.4*1910*4910 20 6.719
6 FA80603320R00H4 A0802248 FAB060332 4.4*1910*4910 20 6.712
JR < B &b Wi Acceptable Visual And Dimensions: 7 % OK 41t Total 129 43312
¥4 C%  Si% Mn% P% S% Cr% Ni% Mo% N%
5| Max.
No| Min.
1] H | 0021 059 111 0034 0001 1710 1016 212 0.06
2| H 0021 059 111 0034 0001 1710 1016 212 0.06
3| H [0021 059 111 0034 0001 1710 1016 212 0.06
41 H | 0021 059 111 0034 0001 1710 1016 212 0.06
5| H |0021 059 111 0034 0001 1710 1016 212 0.06
6] H | 0023 055 121 0031 0001 1712 1015 210 0.04
A7 7| FE R SR AT J R AT PihisifE Al e JARGREE JEIGREE PibrsnfE hicse e WAL (A i e
|| Y.S. Y.8. .8, EL. EL. Y.S. Y.S. TS EL. Hardness Hardness 1GC
7| P.D. |Rp0.2Mpa Rp1.0Mpa Rm Mpa A5 % A50% Rp0.2Mpa Rp1.0Mpa RmMpa % HRB HRB
No, I i i I Wi 130°C 130°C 130°C  130°C  HiE HRB
Max.
Min.
1K 2 333 362 651 535 53.5 270 315 545 49 84 84.5 OK
21 2 315 374 644 56 56 275 320 540 49.5 84.5 85 OK
3] 2 315 374 644 56 56 275 320 540 49,5 84.5 85 OK
4] 2 315 374 644 56 56 275 320 540 49.5 84.5 85 OK
51 2 315 374 644 56 56 275 320 540 495 84.5 85 OK
6] 2 321 374 646 57.5 57,5 275 315 535 47 85 84.5 OK
¥R |C=Cutting edge; H=Y%iJ% 7> FrHeat analysis; P=f% % 7> HrProduct analysis; Y.S.=Yield Strength; + i = Normal Temperature (Room
Notes |Temperature); T.S.=Tensile Strength; EL.=Elongation; A5:L0=5.65SQRT(So); A50:Lo=50mm; 2=1f [1] Transverse;
A A RAOR E R EAS IO, 28T P HRA SRR RS mnsE E A E. Thisproductisfordomesticsié
Declare |in China only. Export is not allowed. This certificate, if provided by a re-seller in photocopy, is invalid unless with the re-seller's company stamp. j
Remarks

P A A% B ER GGG, AR A ZOR RRILE] .
We Hereby Certify That Material Described Herein Has Manufactured And Tested With
Satisfactory Results In Accordance With The Requirements Of The Above Material Specifition.

]

==

i

o rpfE WLPE NIRRT M 4030003
Jiancaoping, Taiyuan,Shanxi,P.R. China. zip code 030003
Hit. 55 #5 2E After-sale Service:800-806-1998, 400-653-1998

NAN HAI

A

[ 7 97 A\ Quality Manager

H ilDate. 2018-6-26  T1f%Page 1/1
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SHANXI TAIGANG STAINLESS STEEL CO LTD

FranRE IR F

INSPEGTION CERT

I|FIGATE

il it % l ‘l'm e £~’V‘J."E\ ‘\‘": I‘v(l !Ilmf. "'J I r‘li‘\;'.”: 1‘llfr/|i"‘3|".1/1[ l".!‘J’l"‘.“u
Cuslomer : Product: Cold rolled stainless steel sheet
W 85 opefig A I 7 £ PR 2 W] e D AW 2B [N L D)
Purchaser: Condition: 2B;Solid solution:Pickling:C
{1 1l Specification i 5 Grade & 7] Mill's No il 1% %hi *J Certificate No
Q/ L §11089-2016 1.4404/1.4402/1.4401/316L/316 | 757292-40 1344922850593437
%] 1 Customer Order No 4/ ' = Consignment No
1806190361001
/-5 Train Wagon No.
1707711
7 LUEE R AR 45 A% G ikt
No. Material No. Heat No. Coil No. Dimensions (mm) Quantity Weight(t)
1 FA80603350R00H2 A2802244 FA8060335 4.4*1785*4910 25 7.814 1830043~
2 FAB0603350R00H3 A2802244 FA8060335 4.4*1785*4910 25 7.814 [§Bo0Y 3-
3 FAB0603360R00H4 A2802244 FAB060336 4.4*1785*4910 17 5339 1% po 43-3 )
4 FA80603370R00H1 A0802249 FAB060337 4.4*1785*4910 25 7.862 1% w0 ij,{,’ ,
5 FAB0603370R00H4 A0802249 FA8060337 4.4*1785*4910 18 5.660 18 BodsL 2
JRUsF B 41 Wi Acceptable Visual And Dimensions: & # OK 4 it Total 110 34.489
Je[#r] C%  Si% Mn% P% S% Cr% Ni% Mo% N%
5| Max.
No.| Min.
1] H | 0022 053 109 0033 0002 1716 1015 207 005
2| H [0022 053 109 0033 0002 1716 1015 207 0.05
3| H | 002 053 109 0033 0002 1716 1015 207 0.5
4| H |0021 048 1.16 0030 0001 1713 1016 208 0.06
5| H | 0021 048 1.16 0030 0001 1713 1016 208 0.06
AL P IRGE TR AT DLbismE il ks JMARGRAE JEIRGREE HIfamfE fPicse TR WERE Rl
id D] A Y.S. TS. EL. EL. WS, YiS. TS EL.  Hardness Hardness 1GC
5| P.D. |Rp0.2Mpa Rp1.0Mpa Rm Mpa A5 % A50% Rp0.2Mpa Rp1.0Mpa Rm Mpa % HRB HRB
No, Wi W WE MR W 130C 130°C 130C_ 130°C WA HRB
Max.
Min.
] 2 332 350 651 59 59 250 290 525 48.5 83 825
2] 2 332 350 651 59 59 250 290 525 485 83 825
3| 2 331 349 650 58 58 265 310 535 49 84 84
41 2 33 350 652 55,5 555 260 305 530 495 84.5 84.5
51 2 331 350 652 85,5 855 260 305 530 495 845 845
JEFE |C=Cutling edge; H=J7sJ% 2 Mrteal analysis; P=FX w23 DiProduct analysis; Y.S.=Yield Strength; # dim = Normal Temperature (Roo
Notes |Temperature); T.S.=Tensile Strength; EL.=Elongation: A5:Lo=5.65SQRT(So): A50:Lo=50mm; 2=4 [ Transverse;
[/‘, i
AU EANRE N EAGH O, S8R IR RS S s A E. ThiSprodu01i8f0rd0m98ﬁ6?€s' NP
Declare |in China only. Export is not allowed. This certificate, if provided by a re-seller in photocopy, is invalid unless with the re-seller's company stamp. AN
B/E P
Remarks

FEHL: AP O IR EORGE LS, 45 AT A R R IER] .
We Hereby Certify That Material Described Herein Has Manufactured And Tested With ~
Satisfactory Results In Accordance With The Requirements Of The Above Material Specifition.

(o R L PG OKE T ARFLIT 25 HT4i030003
- Jiancaoping, Taiyuan,Shanxi,P.R. China. zip code 030003
JIR 55 3% £k After-sale Service:800-806-1998, 400-653-1998

=
s
6t 57 A Quality Manager

NAN HAI

H JDate. 2018-6-25

T Page 1/1



	A0802745 FA80705410R00H1-3(18B00135)
	A2801323 &A1801344 FA80401720R00H2-4 &FA80403370R00H1-H3 (18B0010)
	A2801323-324 &A1801344 FA80401720H1 &FA80403370R00H4 &FA80403380R00H3-H4 (18B0009)
	A2801592 &A0802103 FA80521920R00H4 &FA80605070R00H4 &FA80606390R00H3 (18B0110 &18B0102)
	A2802241&A0802248 FA80603120R00H4&FA80603310R00H1-H4&FA80603320R00H4 (18B0106 &18B0113)
	A2802244& A0802249 FA80603350R00H2-H3&3360R00H4&3370R00H1&3370R00H4 (18B0093& 18B0094)

